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TUV Rheinland Nederland B.V.
The Netherlands

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Postal address:

P.O. Box 337

Superiour Manufacturing Group-Europe B.V.
7500 AH Enschede

Att.: Mrs. G. Dirkxx

P.O. Box 141 Parking and delivery:
2990 AC Josink Esweg 10
Barendrecht 7545 PN Enschede
The Netherlands

www.tuv.com/nl

T +31 88 888 7888

Renort F +31 88 888 7859

lIse.pierik@nl.tuv.com
Project number : 89202283

Report number : 89202283.03br

Date
14" of September, 2012
Received:
A red coloured floor covering sample with cut-pile, an entrance matting, marked as:
“123 Polyplush Lite”; TUV sample reference: MT12-36251.03. Prajeetnamiber
89202283
Request: Report number
Classification of burning behaviour according to EN 13501-1:2007. B9202258 0201
Test method:
Ignitability (direct impingement of flame) : EN ISO 11925-2, Phone number client
Reaction to fire (radiant panel) : EN I1SO 9239-1. R TR
Fax number client
+317(0) 18 061 1551
Results:
See page two up to, and including three.
Article
Polyplush Lite
Appendix:
See page four up to, and including eleven.
Appendix
| : Flooring Radiant Panel Single
Statements: Specimen Report — 8 pages

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources,

TRN applies General Terms & Conditions
The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,

dated November 17th 2010.
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TEST RESULTS 14" of September, 2012
Project number
89202283

» ] ] j the applicant.
Identification parameters received from the applicant Report number

Type of manufacture : Tufted* 88202283.03br
Type of pile : Cut. pile Arficle

Type of use surface » Uni Polyplush Lite
Type of secondary backing . Vinyl backing (synthetic, black)*

Pile Fibre : 100% PP* Page

Total mass per unit area g/m’ : 2400* U

Yarn mass, g/m” : 30%

Total thickness, mm 2 4.5%

* Applicants declaration

¥ Ignitability EN-ISO 11925-2:2010
Conditioning time, climate :3days,23+2°Cand 50£5%

Date of testing : 10% of September, 2012

Description of substrate : 6 mm. Fibre cement board, 1800 kg/m’.

Flame application . Surface.

Application time : 15 seconds.

Direction: In production Across production
Total burning time'(15 s) 15 15 15 15 15 15
Flame tip reaches 150 mm (s) no no no no no no
Extent of damaged area, length (mm) 139 122 126 140 130 124
Extent of damaged area, width (mm) 20 20 21 21 19 20
Material melts (yes/no) yes yes yes yes yes yes
Shrinks away2 (yes/no) no no no no no no
Glowing’(sec) no no no no no no
Flaming debris (yes/no) no no no no no no
Ignition of filter paper (yes/no) no no no no no no

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement
2 Shrinks away from flame without being ignited

3 The time at which it occurs and its duration
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TEST RESULTS — follow-up ok S

Project number
89202283

» Radiant Panel test ISO 9239-1:2010 Report number

Date of testing . September 11 2012 Bo2hesBaaaby
Conditioning time, climate : 4days,23£2°Cand 50+ 5% Article
Description of substrate . Fibre cement board, 82 mm ,1800+200 kg/m3 Polyplush Lite
conforming to EN 13238.

Sampling procedure : By contractor. Page
Description of cleaning used : None. it
Fixing method . Loose laid.

Test Flame CRF Peak light Smoke

specimen, spread attenuation production

orientation (cm) (kW/m?) (%) (%.min)

1,1 32.0 6.8 56.1 289

2,1 37.0 5.8 49.9 302

3,1 37.0 5.8 54.8 286

4,1 36.0 6.0 46.6 265

Mean 36.7 5.9 50.4 284

Remarks:  No flashing, transitory- or sustained flaming,
All tested specimen extinguished naturally.

CONCLUSION

According to EN 13501-1:2007 the tested sample of the aforementioned quality
Polyplush Lite meets the requirements of Class Cy - s1.

Author: Review: i ) 1
Mr. J. Brinks ]);.:\_ R f%@?(‘ﬁ:"wr""‘

Mrs. I );/Pifrik

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V.

In case this report was drafied within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting pariies are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report
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Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of fest

Specimen description
Test name
File nume
Test number in serics

Flux calibration [ile nume

Thickness (mim)
Density (kg/m?)

Fest durtion

v b Fesiing Fochnelogy ERPSel «ilbacere

s BN IS0 9239-1:2002

: TUV Rheinland Nedertund BV,
: SMG 89202283

:Sep. 11 2012

: Polyplush Lite

s Prod #1

I FRPFILESY 120900 12.CSYV
e

P CAFRPSOFTWCALIBAFLX 12010CSY

s 16 minuotes 30 seconds {9490 5)

Substrate used? s Yes

Subsirate : none

Fixing miethod ; one

Conditioned? cYes

Conditioning temp. (°C) 23

Conditioning RI (%) 50

Test Results

Thne 1w ignition : 2 minutes (M seconds (121 %)
Time 1o Tameoul Sl minutes 27 secands {987 5)
Iixtent of burning {immj e

Critical lux at extinguishment (KW/n) C .70

10 (kWom) 2713

HEF-20 (kWm*) se= 0.0

HE-30 (kWian') s 109

Flame spread at H) minutes (mm) 2 300

Flame spread at 20 minutes (mm) c-1

[Flame spread at M minufes (mm) |

Puitk light altenuation (56) 15607

Time o peak light atteruation ¢ 3 minutes 1Y seconds (31Y5)
Total integrated smoke (%6.min) : 28945

Potential classification : Cf

Smoke production classification HET

Thise wesulis relute only fo the Behaiour ot e speeimens ol the product sader the particutin comdations of the test, they

are ot mtended 1o be the sole erilerion for assesatng the potential tire hazrrd of the prioduet ia nse.
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14" of September, 2012

Project number
89202283

et Report number
89202283.03br

Article
Polyplush Lite
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Report number
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

R el with the Fire

Terting Pechinalogy FRIScl softaare

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen descriplion
Test nwme
File mame
Test mumber in series

Flux calibration file name

Thickuess {mm)
Drensity (kg

Test duralicn

: EN SO 0239-1:2002

T TUV Rheindand Nederland B.Y.
T SMG 89202283

: Sep. 11 2012

: Polyplush Lite MT12-36251.03
: Cross #1

: DUFRPFILES I 2000016,08V
e

: COFRPSOFTCALIBWFLX 20 10.CSV

2 17 minutes 33 secunds (1053 8)

Subsirate used? :¥es

Subisliile L none

IFixing method I none

Condinemed? :Yes

Conditioning temp., (°C) 223

Conditioning RH (%%) 250

Test Results

Time o ignition : 2minutes 01 seeonds (121 5)
Time to Mameout 2 L7 minutes 27 seconds {1047 5}
Fxtent of buraing (mim) 3

Critical flux a extinguishment (kWym<) 258

HE-10 {kW/m?) 1 7.34

HE-200(kW/m?) T IR

HFP-30 (kW/m?) te= 109

Flume spread at H minutes (mm) 1200

Flume spread at 20 minutes (mm) B |

Flame spread ar 2 minutes (mm) i-1

Peak light attenuation (%) HE R

Time to peak light attenuation
Towd ineprated smoke (%.min)
Potential classification

Smoke production classification

1 5 minutes 46 sceconds {346 5)
D 30247

SO
il

These results refale ondy 1o the behaviour of the specimens of e prodoct under the particular comaditions of -t sest: they
k i F i i

e ped insendied g be e saf criterion Ton assessing U potential G |

Farzard of the prodat 1o ust,
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14" of September, 2012

Project number
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Report number
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of September, 2012

Project number

89202283
Repiih proctiicnd witt the e Tosing Tachnulogy FEPSI soltw i e Report number
89202283.03br
Smoke Graph Article
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Fest name - Cross #1
File nume = DeFRPEILES 1 20900 16.CSV

Rake Results

Position tnom) Time (s) Flux ckWomy Osh (MIm?) Position Gmm) Time (8) Flux (kWan®) Osi (M)
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Comments

Specimen extinguished naturaily,

These resnlts relme ondy fo the behavin of the specmens of the prodoct under the parivuiie comditons af the sest: they
e pan imended ke be the sole criteron Tor essessing (e potential N ward of the product in use.
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gt prodused woth tin bire Testing, Techaobge PRI seftvare

pag

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Drate of test

Specimen deseriplion
Test name
File name

L EN 18O 9239-1.2002

S TUY Rheinkand Nederhund BV,
S SMG 89202283

*Sep. 112012

< Polyplush Lite
1 Cross #2
CINFRPFILES 209001 7.5V

Test number in series 14
Flux calibration file name

Thickness (ram)
Density {kgim™)

Test duration

Substrute used? $Yes
Substrle L none
Fising method :none
Conditioned?! : Yes
Conditioning temp. ("C) {23
Conditioning RH {*7) 1l

Test Results

Time 10 ignition

Time 10 Hameout

Pixtent of burning {mim)

Critical fus ar extinguishment (KW/m*
HE- 1 (WA

HE-201 (kW)

HEF-3 (W m?)

Flamue spread at 1) minutes {mm)
Flame spread at 20 minutes (mmy
Flame speeac at 30 minutes (mm)
Peak light attenuntion {97)

Time w peak light attenuation
Total integrated smoke (% .min)
Potential classification

Smoke produoction classification

CCHFRPSOFTCALIBFLX12010.08V

19 minutes 43 seconds (1183 5)

s 2 minutes O seconds (121 %)
LY minutes 38 secands (1178 5)
= I

158

L7533

5= 1Y

ce= 109

L 280

-1

e |

5481

> 4 minules 46 seconds {256 s}
: 285.56

: O

HEY |

These resalts relite only G the behavious of the spacinens of the prodact wader the particadar condibiens of the st they
are not intended tw he (he sele criterien for assessing the potential Nire huzard o the praduct in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14" of September, 2012

Project number
89202283
flepon produed with the Fiee Teshing Tuchaology DRIPS0H sabiware jrt
Report number
5 . 89202283.03br
Smoke Graph
100 Article
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Flooring Radiant Panel Single Specimen Report

1:2002

= TUV Rheinland Nederland BUY.

Standard : EN IS0 ¥234%-
Laboratory
Sponsor : SMG 89202283

Dhate of test :Sep. B 2012
Specimen desenption
Test name
File nume
Test number i series o4

cCross #3

Flux ealibration file name

Thickness (mmj}
Pensity {kgrm)

Test duration

Subslrate used? 3Yes
Subsirle L none
Fixing method L none
Conditioned? tYes

Conditioning wmp, (7C) 23
Conditionug RH (99) 30

Test Results

Time t ignition

Time w flameout

Extent of buraing {mm)

Critical flux at extinguishment (KW
HE- 10 (kKW/m?)

HF-20 (KW/m™y

HEF-30 (kW/m?)

Flame spread at 16 minutes (mm)
Flame spread al 20 minutes (inm)
Flame spread m 30 minotes (mm)
Peak light attenuauon (%)

Time o peak tight attlenuation
Towl integrated smoke (% .min)
Patential classification

Smoke preduction classification
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